
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
[...]
3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



SPIF 1
CITY OF CORPUS CHRISTI

GREENWOOD WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION

GENERAL LOCATION MAP

TE
X

A
S 

R
EG

IS
TE

R
ED

 E
N

G
IN

EE
R

IN
G

 F
IR

M
 F

-1
3

D
o

cu
m

en
t 

Pa
th

: Z
:\

Sh
ar

ed
\P

ro
je

ct
s\

W
at

er
\0

5
3

7
\0

6
2

-0
1

\0
5

 P
ro

je
ct

 W
o

rk
\0

3
 G

IS
\G

R
EE

N
W

O
O

D
 A

T
TA

C
H

M
EN

TS
\G

R
EE

N
W

O
O

D
 A

T
TA

C
H

M
EN

TS
.a

p
rx

±
NUECES COUNTY

PROJECT LOCATION



..

..... .
. .. ...

....

!▄

5
n

!▄

5
n

1 MILE DOWNSTREAM
OF OUTFALL 001

OUTFALL
001

FACILITY
BOUNDARY

APPLICANT'S
PROPERTY

25 25

25

25

25

25

75

50

25

25

25

25
25

25

25

25

25

25

O
so

C
reek ALF CABANISS

SPIF 2
CITY OF CORPUS CHRISTI

GREENWOOD WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION

USGS MAP

TE
X

A
S 

R
EG

IS
TE

R
ED

 E
N

G
IN

EE
R

IN
G

 F
IR

M
 F

-1
3

Z:
\S

h
ar

ed
\P

ro
je

ct
s\

W
at

er
\0

5
3

7
\0

6
2

-0
1

\0
5

 P
ro

je
ct

 W
o

rk
\0

3
 G

IS
\G

R
EE

N
W

O
O

D
 A

T
TA

C
H

M
EN

TS
\G

R
EE

N
W

O
O

D
 A

T
TA

C
H

M
EN

TS
.a

p
rx

 J
gr

ie
se

l

±0 2,000

FEET



SPIF FIGURE 3 
CITY OF CORPUS CHRISTI 

GREENWOOD WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

PHOTOGRAPHS OF STRUCTURES 50 YEARS OR OLDER 

SPIF 3-1 
https://us-partner-integrations.egnyte.com/msoffice/wopi/files/2dd33a6c-aab7-467a-9065-

080298320e6f/WOPIServiceId_TP_EGNYTE_PLUS/WOPIUserId_118.plummer.egnyte.com/SPIF 3_Photos.docx  

 

Photograph 2: Photograph of Primary Clarifier 2. 

Photograph 1: Photograph of Primary Clarifier 1 



SPIF FIGURE 3 
CITY OF CORPUS CHRISTI 

GREENWOOD WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

PHOTOGRAPHS OF STRUCTURES 50 YEARS OR OLDER 

SPIF 3-2 
https://us-partner-integrations.egnyte.com/msoffice/wopi/files/2dd33a6c-aab7-467a-9065-

080298320e6f/WOPIServiceId_TP_EGNYTE_PLUS/WOPIUserId_118.plummer.egnyte.com/SPIF 3_Photos.docx  

 

Photograph 4: Photograph of Electrician Building. 

Photograph 3: Photograph of Primary Clarifier 3. 



SPIF FIGURE 3 
CITY OF CORPUS CHRISTI 

GREENWOOD WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

PHOTOGRAPHS OF STRUCTURES 50 YEARS OR OLDER 

SPIF 3-3 
https://us-partner-integrations.egnyte.com/msoffice/wopi/files/2dd33a6c-aab7-467a-9065-

080298320e6f/WOPIServiceId_TP_EGNYTE_PLUS/WOPIUserId_118.plummer.egnyte.com/SPIF 3_Photos.docx  

 

Photograph 6: Photograph of Sludge Digester 2. 

Photograph 5: Photograph of Sludge Digester 1. 



ATTACHMENT E

 Treatment Process Description 

 Tech Rpt 1.0, Section 2.a



ATTACHMENT E 
CITY OF CORPUS CHRISTI 

GREENWOOD WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENEWAL APPLICATION 

TREAMENT PROCESS DESCRIPTION 
 

E-1 
Z:\Shared\Projects\Water\0537\062-01\05 Project Work\05 Permitting\Greenwood\01 Permit Application\Attachments\Att E_Treatment Process 

Description.docx 

The Greenwood Wastewater Treatment Facility (Greenwood WWTF) is a conventional activated sludge 
facility with anaerobic digesters, treating domestic wastewater generated from a significant portion of 
the City of Corpus Christi (City). The Greenwood WWTF holds a Texas Pollution Discharge Elimination 
System (TPDES) permit with an Existing/Interim II Phase of 8.0 million gallons per day (MGD) with a 2-
hour peak flow of 24.0 MGD. The permit also provides for an Interim III Phase with an average flow of 
12.0 MGD and a 2-hour peak flow limit of 36.0 MGD, and for a Final Phase with an annual average flow 
limitation of 16.0 MGD and a 2-hour peak flow limit of 48.0 MGD. The facility is currently operating in 
the Existing/Interim II Phase of the existing TPDES permit. The treatment processes for each phase are 
described below. 
 
Existing/Interim II Phase (8.0 MGD Design Flow, 24.0 MGD Peak Flow) 
 
The Greenwood WWTF currently operates in the Existing/Interim II Phase. The Existing/Interim II Phase 
is comprised of an influent lift station, preliminary treatment with bar screens and grit removal, primary 
clarifiers, conventional activated sludge aeration basins, final clarifiers, tertiary filter, effluent filters, and 
ultraviolet (UV) disinfection (Treatment Train No. 1). The flow schematic for wastewater treatment for 
the Existing/Interim II Phase is included in Attachment G.1. A list of the existing treatment units and 
dimensions is provided in Attachment F. 
 
Interim III Phase (12.0 MGD Design Flow, 36.0 MGD Peak Flow) 
 
For the Interim III Phase, an additional 4 MGD treatment train (Treatment Train No. 2) will be added for 
a total design flow of 12.0 MGD and a 2-hour peak flow of 36.0 MGD. In addition to the treatment units 
listed for Treatment Train No. 1 (for Existing/Interim II Phase), the proposed Interim III Phase will be 
comprised of an influent lift station, preliminary treatment with grit removal units, Carrousel® treatment 
trains, final clarifiers, effluent filtration, and UV disinfection. The flow schematic for wastewater 
treatment for the Interim III Phase is included in Attachment G.2. A list of the proposed treatment 
units and dimensions is provided in Attachment F. 
 
Final Phase (16.0 MGD Design Flow, 48.0 MGD Peak Flow) 
 
For the Final Phase, the Treatment Train No. 2 will be expanded from 4.0 MGD to 8.0 MGD, for a total 
design flow of 16.0 MGD, and a 2-hour peak flow of 48.0 MGD. In addition to the treatment units listed 
for Treatment Train No. 1 (in Existing/Interim II Phase), the proposed Final Phase will be comprised of an 
influent lift station, preliminary treatment with grit removal units, Carrousel® treatment trains, final 
clarifiers, effluent filtration, and UV disinfection. The flow schematic for wastewater treatment for the 
Final Phase is included in Attachment G.2. A list of the proposed treatment units and dimensions is 
provided in Attachment F. 



ATTACHMENT F

 List of Treatment Units 

 Tech Rpt 1.0, Section 2.b



ATTACHMENT F 
CITY OF CORPUS CHRISTI 

GREENWOOD WASTEWATER TREATMENT FACILITY 
TPDES PERMIT RENWAL APPLICATION 

LIST OF TREATMENT UNITS 

Att F-1 
Z:\Shared\Projects\Water\0537\062-01\05 Project Work\05 Permitting\Greenwood\01 Permit Application\Attachments\Att F_List of Treatment Units.docx  

 
 

Unit 
Existing/Interim II Phase 1 

8.0 MGD 
(Treatment Train No. 1) 

Interim III Phase 2 
12.0 MGD 

Final Phase 3 
16.0 MGD 

Treatment Train No.1 (8.0 MGD) Treatment Train No.2 (4.0 MGD) Treatment Train No.1 (8.0 MGD) Treatment Train No.2 (8.0 MGD) 
Preliminary Treatment Unit 
(Influent Structure) 

1 – 8 MGD capacity 1 – 8 MGD capacity 1 – 4 MGD capacity 1 – 8 MGD capacity 1 – 8 MGD capacity 

Bar Screen 2- ½ in opening 2- ½ in opening 2- ¼ in opening 2- ½ in opening 4- ¼ in opening 

Grit Removal Basins 2 Aerated Grit Basins 
28 ft x 28 ft x 13.58 ft SWD each 

2 Aerated Grit Basins 
2 – 28 ft x 28 ft x 13.58 ft SWD each 

2 Multiple-Tray Grit Basins 12 
ft diameter x 14 ft 

2 Aerated Grit Basins 
2 – 28 ft x 28 ft x 13.58 ft SWD each 

4 Multiple-Tray Grit Basins 12 
ft diameter x 14 ft 

Primary Clarifiers 3 – 65-ft diameter x 10 ft SWD 
1 – 87-ft diameter x 14.7 ft SWD 

3 – 65-ft diameter x 10 ft SWD 
1 – 87-ft diameter x 14.7 ft SWD 

None 3 – 65-ft diameter x 10 ft SWD 
1 – 87-ft diameter x 14.7 ft SWD 

None 

Aeration Basins 5 – 32 ft x 118 ft x 17 ft SWD 5 – 32 ft x 118 ft x 17 ft SWD See Carrousel treatment (below) 5 – 32 ft x 118 ft x 17 ft SWD See Carrousel treatment (below) 

Carrousel Treatment Train w/ 
Aerators 

None None 2 – 140 ft x 60 ft x 15 ft SWD 2 – 
15- HP Aerators, per basin 

None 2 – 140 ft x 60 ft x 15 ft SWD 2 – 
15- HP Aerators, per basin 

Final Clarifiers 2 – 106-ft diameter x 12 ft SWD 2 – 106-ft diameter x 12 ft SWD 2 – 80-ft diameter x 12 ft SWD 2 – 106-ft diameter x 12 ft SWD 4 – 80-ft diameter x 12 ft SWD 
Effluent Filters 4 – 16 ft x 58 ft 4 – 16 ft x 58 ft None 4 – 16 ft x 58 ft None 
Ultraviolet Disinfection 3 – 4 ft x 34 ft x 4.83 ft SWD 3 – 4 ft x 34 ft x 4.83 ft SWD 2 – 3.83 ft x 39 ft x 6 ft SWD 3 – 4 ft x 34 ft x 4.83 ft SWD 4 – 3.83 ft x 39 ft x 6 ft SWD 
Effluent Structure 1 - contains: water pumps, 

Parshall flume, and post 
aeration basin 

1 - contains: 4- effluent pumps, 
Parshall flume, post aeration 

1 - contains: 3- plant water pumps with 
hydro-pneumatic tank and Parshall 
flume 

1 - contains: 4- effluent pumps, Parshall 
flume, post aeration 

1 - contains: hydro-pneumatic tank, 3 – 
plant water pumps, and Parshall 
flume 

Dissolved Air Flotation Thickening 
Unit (D.A.F.T.) 

1 – 16 ft x 70.75 ft x 9.25ft SWD 1 – 16 ft x 70.75 ft x 9.25ft SWD N/A4 1 – 16 ft x 70.75 ft x 9.25ft SWD N/A4 

Primary Anaerobic Digesters 1 – 70-ft diameter x 21.7 ft SWD 
2 - 80-ft diameter x 30 ft SWD 

1 – 70-ft diameter x 21.7 ft SWD 
2 - 80-ft diameter x 30 ft SWD 

N/A4 1 – 70-ft diameter x 21.7 ft SWD 
2 - 80-ft diameter x 30 ft SWD 

N/A4 

Secondary Anaerobic Digesters 1 - 70-ft diameter x 20.4 ft SWD 1 - 70-ft diameter x 20.4 ft SWD N/A4 1 - 70-ft diameter x 20.4 ft SWD N/A4 

Belt Press 
2- 2 meter filter belt press 2- 2 meter filter belt press N/A4 2- 2 meter filter belt press N/A4 

Sludge Drying Beds 64 – 57.37 ft x 34 ft 64 – 57.37 ft x 34 ft None 64 – 57.37 ft x 34 ft None 
Peak Flow Storage Tank None None 3.5 MGD None 3.5 MGD 

1 The Existing/Interim II Phase includes Treatment Train No.1 (existing wastewater treatment facilities). 
2 The Interim III Phase includes the existing 8.0 MGD facility (Treatment Train No. 1) plus the addition of a new treatment train (Treatment Train No. 2) with a rated capacity of 4.0 MGD. 
3 The Final Phase includes Treatment Train No. 1 (8.0 MGD capacity) plus Treatment Train No. 2 (expanded from 4.0 MGD to 8.0 MGD) 
4 No additional solid management units will be needed to treat increased flows. 



ATTACHMENT G

 Process Flow Diagram 

 Tech Rpt 1.0, Section 2.c



ATTACHMENT  G.1
CITY OF CORPUS CHRISTI

GREENWOOD WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION

PROCESS FLOW DIAGRAM – EXISTING PHASE

LIFT STATION

BAR SCREEN

SC
RE

EN
IN

GS

TE
XA

S R
EG

IS
TE

RE
D 

EN
GI

N
EE

RI
N

G 
FI

RM
 F

-1
3

Z:
\S

ha
re

d\
Pr

oj
ec

ts
\W

at
er

\0
53

7\
06

2-
01

\0
5 

Pr
oj

ec
t W

or
k\

05
 P

er
m

itt
in

g\
Gr

ee
nw

oo
d\

01
 P

er
m

it 
Ap

pl
ic

at
io

n\
At

ta
ch

m
en

ts
\A

tt
 G

_P
ro

ce
ss

 F
lo

w
 D

ia
gr

am
.p

pt
x

DISCHARGE VIA 
OUTFALL 001 

GRIT 
REMOVAL 

UNITS

UV 
DISINFECTION

EFFLUENT 
STRUCTURE

JUNCTION 
BOX

INFLUENT

JUNCTION 
BOX

PRIMARY 
CLARIFIERS

AERATION 
BASINS

FINAL 
CLARIFIERS

EFFLUENT 
FILTERS

A

F

H

J
DIGESTER

SUPERNATANT
SEE ATT G.3

DRAFT RECYCLE
SEE ATT G.3

BELT PRESS FILTRATE
SEE ATT G.3

G

DRYING BED FILTRATE
SEE ATT G.3

JC ELLIOT
LANDFILL

GRIT

SEE ATT G.3

B
PRIMARY BIOSOLIDS

SEE ATT G.3

RETURN ACTIVATED SLUDGE

C
PRIMARY BIOSOLIDS

SEE ATT G.3

POST AERATION

RECLAIMED WATER

IN-PLANT WATER USE

D

TREATED EFFLUENT
SEE ATT G.2

LEGEND

                 EXISTING FLOW

                 FUTURE EXPANSION

TERTIARY 
FILTER



ATTACHMENT  G.2
CITY OF CORPUS CHRISTI

GREENWOOD WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION

PROCESS FLOW DIAGRAM – INTERIM III/FINAL PHASE

LIFT STATION

BACKWASH

TE
XA

S R
EG

IS
TE

RE
D 

EN
GI

N
EE

RI
N

G 
FI

RM
 F

-1
3

Z:
\S

ha
re

d\
Pr

oj
ec

ts
\W

at
er

\0
53

7\
06

2-
01

\0
5 

Pr
oj

ec
t W

or
k\

05
 P

er
m

itt
in

g\
Gr

ee
nw

oo
d\

01
 P

er
m

it 
Ap

pl
ic

at
io

n\
At

ta
ch

m
en

ts
\A

tt
 G

_P
ro

ce
ss

 F
lo

w
 D

ia
gr

am
.p

pt
x

GRIT 
REMOVAL

UV 
DISINFECTION

WATER 
TANK

CAROUSEL 
BASINS

FINAL 
CLARIFIER FILTERSAINFLUENT

SEE ATT G.1

PEAK 
FLOW 

STORAGE

D
TREATED EFFLUENT

SEE ATT G.1

E

IN-PLANT WATER USE

SECONDARY
BIOSOLIDS
SEE ATT G.3

RETURN ACTIVATED SLUDGE

JC ELLIOT
LANDFILL



ATTACHMENT  G.3
CITY OF CORPUS CHRISTI

GREENWOOD WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION

PROCESS FLOW DIAGRAM – SOLIDS MANAGEMENT SYSTEM (ALL PHASES)

THICKENED 
SLUDGE BOX

TE
XA

S R
EG

IS
TE

RE
D 

EN
GI

N
EE

RI
N

G 
FI

RM
 F

-1
3

Z:
\S

ha
re

d\
Pr

oj
ec

ts
\W

at
er

\0
53

7\
06

2-
01

\0
5 

Pr
oj

ec
t W

or
k\

05
 P

er
m

itt
in

g\
Gr

ee
nw

oo
d\

01
 P

er
m

it 
Ap

pl
ic

at
io

n\
At

ta
ch

m
en

ts
\A

tt
 G

_P
ro

ce
ss

 F
lo

w
 D

ia
gr

am
.p

pt
x LEGEND

                 EXISTING FLOW

                 FUTURE EXPANSION

DRYING BEDS

DISSOLVED AIR 
FLOATATION 
THICKENING 
UNIT (DAFT)

ANAEROBIC 
PRIMARY 
DIGESTER

ANAEROBIC 
SECONDARY 

DIGESTER

BELT 
PRESS

A

SECONDARY BIOSOLIDS
SEE ATT G.1

SECONDARY BIOSOLIDS
SEE ATT G.2

F
DAFT RECYCLE

SEE ATT G.1

A

PRIMARY BIOSOLIDS
SEE ATT G.1

H

DIGESTER SUPERNATANT
SEE ATT G.1

J

BELT PRESS FILTRATE
SEE ATT G.1

ALTERN
ATE

TO JC ELLIOT LANDFILL

C

DRYING BED FILTRATE
SEE ATT G.1



ATTACHMENT H

 Site Drawing 

 Tech Rpt 1.0, Section 3



ATTACHMENT H
CITY OF CORPUS CHRISTI

GREENWOOD WASTEWATER TREATMENT FACILITY
TPDES PERMIT RENEWAL APPLICATION

SITE DRAWING

TE
X

A
S 

R
EG

IS
TE

R
ED

 E
N

G
IN

EE
R

IN
G

 F
IR

M
 F

-1
3

Z:
\S

h
ar

ed
\P

ro
je

ct
s\

W
at

er
\0

5
3

7
\0

6
2

-0
1

\0
5

 P
ro

je
ct

 W
o

rk
\0

3
 G

IS
\G

R
EE

N
W

O
O

D
 A

T
TA

C
H

M
EN

TS
\G

R
EE

N
W

O
O

D
 A

T
TA

C
H

M
EN

TS
.a

p
rx

 J
gr

ie
se

l

±0 10,0005,000

FEET

FACILITY'S SERVICE AREA

TREATMENT FACILITY BOUNDARY



ATTACHMENT I

 Pollutant Analysis of Treated Effluent 

 Tech Rpt 1.0, Section 7; 

Wks 4.0 Section 1 & 2



ANALYTICAL REPORT

PREPARED FOR
Attn: Crystal Ybanez

Water Utilities Laboratory
13101 Leopard St.

Corpus Christi, Texas 78410
Generated 12/10/2024 10:09:13 AM  Revision 1

JOB DESCRIPTION
Greenwood Final, 10/23/24

JOB NUMBER
560-121989-1

See page two for job notes and contact information.

Corpus Christi TX 78408
1733 N. Padre Island Drive
Eurofins Corpus Christi

Page 1 of 42

1

2

3

4

5

6

7

8

9

10

11

12

https://eol.et.eurofinsus.com/myEOL/


Eurofins Corpus Christi

Eurofins Corpus Christi is a laboratory within Eurofins Environment Testing South Central, LLC, a company within Eurofins Environment Testing Group of
Companies

Job Notes
This report may not be reproduced except in full, and with written approval from the laboratory.  The results relate only to the
samples tested.  For questions please contact the Project Manager at the e-mail address or telephone number listed on this
page.

The test results in this report relate only to the samples as received by the laboratory and will meet all requirements of the
methodology, with any exceptions noted. This report shall not be reproduced except in full, without the express written
approval of the laboratory. All questions should be directed to the Eurofins Environment Testing South Central, LLC Project
Manager.

Authorization

Generated
12/10/2024 10:09:13 AM
Revision 1

Authorized for release by
Lindy Maingot, Project Manager II
Lindy.Maingot@et.eurofinsus.com
(210)344-9751

Page 2 of 42 12/10/2024 (Rev. 1)

1

2

3

4

5

6

7

8

9

10

11

12



Definitions/Glossary
Job ID: 560-121989-1Client: Water Utilities Laboratory

Project/Site: Greenwood Final, 10/23/24

Qualifiers

GC/MS Semi VOA
Qualifier Description

*- LCS and/or LCSD is outside acceptance limits, low biased.

Qualifier

*+ LCS and/or LCSD is outside acceptance limits, high biased.

*1 LCS/LCSD RPD exceeds control limits.

S1+ Surrogate recovery exceeds control limits, high biased.

GC Semi VOA
Qualifier Description

J Result is less than the RL but greater than or equal to the MDL and the concentration is an approximate value.

Qualifier

S1+ Surrogate recovery exceeds control limits, high biased.

HPLC/IC
Qualifier Description

J Result is less than the RL but greater than or equal to the MDL and the concentration is an approximate value.

Qualifier

Metals